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CUSTOMER NAME: EVERLASTING BASE SDN BHD RS
ADDRESS: LOT3623-3626 TAMAN PERINDUSTRIAN JASIN ,77200 BEMBAN,
MELAKA, MALAYSIA
Sample Name : SPC6512-3
Manufacturer . EVERLASTING BASE SDN BHD
Material and Mark . SPC

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. : GZMR221103727401

Date of Receipt : Nov 23, 2022

Testing Start Date : Nov 23, 2022

Testing End Date . Dec 05, 2022

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co. , Ltd Xiamen Branch
Testing Center

YA

\

Bryan Hong
Authorized signatory
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Summary of Results:
No. Test Item Test Method Result
Determination of the Burning
1 Behavior Using a Radiant Heat ASTM E648-19a¢! Class 1
Source

Original Sample Photo:

Original sample A
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Test item: Determination of the Burning Behavior Using a Radiant Heat Source
Sample Description: Floor
Test Method: ASTM E648-19a¢!
Test condition:
Specimen: 1050mmx230mmx5.0mm

Flame application time: 5min

Test result:
Specimen No. Furthest extent of spread of flame, mm Critical heat flux, watts/cm?
1 70 21.0
2 60 >21.0
3 60 21.0
Average 60 =21.0
Note:

1. Test specimens were cut from sample.

2. Specimens that do not ignite or which spread flame less than 100 mm have a critical heat flux = 1.0
W/cm2.

3. The grain surface was faced to the flame.

4. Observations of the burning characteristics: Charring

5. ASTM E648-19a¢! is solely a test procedure and, as such, has no specific pass/fail criteria of its
own. Table 1 specification criteria are cited for reference purposes only, and may or may not apply to
this tested product. International Building Code, Chapter 8, Interior Finishes, Section 804 “INTERIOR
FLOOR FINISH", was classified in accordance with ASTM E648-19a¢! or NFPA 253. Such interior
finish materials shall be grouped in table 1 classes in accordance with their critical heat flux ratings.

The classifications are as follows:

Ratings Class | Class II

Critical heat flux, watts/cm? 20.45 20.22

Conclusion: Met the requirement of Class |
Statement: The test results relate to the behavior of the test specimens of a product under the
particular conditions of the test, they are not intended to be the sole criterion for assessing the

potential fire hazard of the product in use.
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During Test

Before Test

After Test

Equipment Information:

] ) o Next Calibration
Equipment Model Equipment No. Calibration date .
ate
Flooring Radiant
FPR GZMR-PL-E227 2022-05-24 2023-05-23
Panel Tester

Note: The above test project/method was carried out by subcontractors.

W

G hlnspechon B Testing Sem:ea

*kkkkhkkk End Of report********
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